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"Test Report 12010030

Customer: Nanjing Guhua MetalWork Co Ltd  Order Number @ GHOO0T Date of lssue; 11/01/2012
Xiongzhou Industrial Park
Luhe stnct Test Date : 04/01/2012
MNanjing, China to
100012012

This report details the results of prototype tests carried out on Steel Swivel Coupler Drop Forged Zinc Plated
used for connecting steel tubes of 48.3mm outside diameter and of at least 3.2mm nominal wall thickness at a
minimum in the construction of working scaffolds and falsework required for the construction, maintenance,
repair and demolition of buildings and structures.

Description and Marks on couplings

Steel Swivel Coupler Drop Forged Zinc Plated

Marks : Class A L ENV4-1 GH1111G

Basis of Tests

The couplings have been tested in accordance with the relevant sections and requirements of EN 74-1 :2005.

Information supplied by the customer

Manufactured by: Manjing Guhua MetalWark Co Ltd

Shape: To drawing GH-64

Dimensions: Tao drawing GH-64, GH-64-01, GH-64-02, GH-03-V3, GH-30V0, GH-23-V0, GH-51-V0, GH-40-V0
Mass. 1100 + 50g

Material Characteristics: As stated on drawing Mo. GH-G4

Surface Protection; Zinc Plated

RESULTS

Design

The design of the coupling complied with the reguirements of the relevant ilems in clause 6.2 of the standard.

Dimensions and Material Characteristics

The measured dimensions, mass and material characteristics, of the couplings. were all within the tolerances as
specified by the manufacturer, (Drawings are shown at the end of this repart)

Marking
The marking satisfy the requirements laid oul in EN74-1. (A photograph is shown at the end of this report).

Results of all tests performed are detalled on the following pages.
All requirements stated are minimum values.

This report consists of the Report, Appendix A and Appendix B. ) _“\
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Slipping Force Tests, tested in accordance with Clause 7.2.1

| Tested using 3.2mm steel lube (RTgy)
& 5 Tmm 18 b8 2mm
Test Number KN) (kN)
1 10.28 20
2 10.61 20
3 5.08 20
4 11.41 20
5 10.19 20
& 10144 20
7 10.52 20
a 9.85 20
g 8.97 20
10 10.1 20
Fasi | 8.73 20.00

Tested using 4.0mm aluminium tube (RT,)

Tesl Number Ay € Tmm 1% A= 2mm
11 11 20
12 10.29 20
13 0.27 20
14 1.6 20
15 11.42 20
Fesy, 8.52 20.00

The Fasy, figures must be equal to ar greater than the requirements stated below.

Requirements from EN 74-1 table B:

Class B! A, = 7mm = 10kN Minimum
12 40a 2 2mm = 15kN Minimum

Class A A, = Tmm = TN Minimum
13 b;=2mm = 10kN Minimum

From the results, the prototype is Accepted to Clags A for slipping force

Load-displacement curves are shown in Appendix A as charts 1 to 15

Photograph of Setup for Slipping Force

The photograph above shows the setup for
slipping force but is not necessarily the
coupler under test.

shetfield Testing Laboratories Lid. B0-58 Nursery Strest, Sheffield, 53 8GF LK
VAT Mo 172 8037 B2 Company Reg. No. 76383
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Failure Force, tested in accordance with clause 7.2.2

Tested using solid steel bar (RE) Photograph of selup for Failure Force
e Maximum Load Py,

(kM)

16 29.55

17 29.6

18 33.42

18 3026

20 28.60

Fiaw | 20.91

The Frgy figures must be equal to or greater than
the requirements stated below,

Requiremeants from EN 74-1 table 8:-
Pf.ult = 20.0kN minimum Right Angle couplers

& 14 0kN for Swivel couplers The photograph above shows the setup for
failure force but is not necessarily the coupler
Load-displacement curves are shown in Appendix B under test,

as charis 16 to 20

From the results, the prototype is Accepted lo Class
A tor failure torce

Pull Apart Force, tested in accordance with clausa 7.3 Mot required for Swivel Copuplers
Tested using solid steel bar (RB) Fhotograph of setup for Pull Apart Force
Tast Number Maximum Load F_ -

(kM)
21 M/
22 [,
23 A,
24 M,
25 NI&,

| Foso #NUM!

Requiraments from EN 74-1 table 8-

The photograph above shows the setup for
pull apart force but is not necessarily the
coupler under test,

£
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Indentation Check, tested in accordance with clause 7.5

Tesled using 2.7mm wall steel tube (RTzz)
Test Number Maximum Indentation &, (mm)
26 0.4
27 0.41
28 0.45
29 0.38
30 0.47

The figures must be egual o or greater than the
requirements stated halow

Fequirements fram EN 74-1 table 8-
Pind = =1.5mm

From the results, the prototype 1 Accepted o Class

A for indentation check

Photograph of setup for Indentation Check

The photograph ahove shows the setup for
indentation check but is not necessarily the
coupler under test.

Cruciform Bending Stiffness Tests, tested in accordance with Clause 7.4.1

Mot required for Swivel Caopuplers

Tested using 3.2mm steel tube (RT4.) The Mgy, figures must be equal to or
Cai ML Cozvg o Muie greater than the requiraments stated
Test Number R mirad) Nmirad) kNm
3 #D1VIO! #DIWD! N/A Requirements from EN 74-1 table 8;
az #DMQ! #DIV/O! MiA, Steel Tubs
33 #DIWID! H#OIVID! A, Comme = 15.0 kNm/rad
34 #OIWIQ! #DIVIO! A, Cozmpe = 6.0 kNm/rad
35 #DIV/Q! #DIV/O| NI, Mo = 16 kNm
36 2O #DIVOI NIA, Aluminium Tube
a7 #OIWAO! #DIVIO! A, Cyimpc 13.0 kNm/rad
3B #DIVID! #DIV/D! NiA Coomec = 5.0kNmirad
39 #DIV/O! #OIV0! MNIA Mo = 1.6 kNm
i #LOMND wOMNO! NI
Load-displacemeant curves are shown in
Ma 50 #DIviot | #DIviot | #&NUMI | Appendix C as charts 31 to 45
Tested using 4.0mm aluminium tuba (RT,) #OVID!
Cyirap Cq : M
Tast blumber TRNmirad) (kN rzru'Mfa{;I} N
41 #OMO #DIW0I MR,
42 #OMO! H#OIWA! P
43 #DIV/O! #DIVIO! N Cruciform bending is cutside our
24 #DI\vi0! #OI/O! N/A scope of UKAS accreditation
45 H#oho #01v! A
Mg s #DIV/D! #DIVIO! #NUM!
Zip
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Photograph of setup for Cruciform Bending Stiffness

The photograph above shows the setup for
cruciform bending stiffneas but = not
necessarily the coupler under test.

Rotation Stiffness and Moment Tests, tested in accordance with Clause 742 Not required for Swivel Copuplers

Tested using 4.0mm aluminium tube (RT,)

cu MT u M‘I’ q

Test Numb

b KNmirad kNm

45 #OIVIO) MNIA

47 #DIV0! MN/A

48 #DIVIO! MNIA

49 #DIV/0! N/A

50 #IVD! NIA

Mrsw, #OIVIOl | aNUMI |
Tesled using 4. 0mm alurmmum tubs (RT,)
Coun: M;

Ti g H 5

ast Number KNm/rad T

51 #0Ivo! NIA

b2 #DIvil N/A

53 #DIVID! NIA

54 HOIVIOI MNIA

a5 #DIv/0! MNIA
Mrew, | #DIVIOL | #NUMI

The Fgyy figures must be equal to or greater than
the requirements stated below

Reguirements from EN 74-1 lable 8.
Stesl and Aluminium Tube
Canrs - 7.5 kNm/rad
MT . & 0.13 KNm

Rotation Stiffness and Moment is
outside our scope of UKAS

Photograph of setup for Rotation Stiffness and Moment

The photograph above shows the saetup for
rotation stiffness and moment but is not
necessarlly the coupler under test.

Load-displacement curves are shown in Appendix C
as charts 46 to 55
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Photograph of markings on the coupler

End of Report
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Test 13 Delta 1 (Chart 13)
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Appendix B

Failure Force Test 1 (Chart 16)

Failure Force Tiest 2 [Chart 17)
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